
TABLE 1_ PowerGlide Plus Installation Kit (PIN 117-0231-011) 

Picture 

Not Pictured 

n 
Picture 

Item Description 

Manual - John Deere 4920 AutoBoom 
lostallation 

valve - PowerGUde Plus AutoBoom 

Pilate - Hydra.ufic Block Mounting 

Cable - John Deere 4920 B-F Polar Boom 
Sense Adapter 

Cable - John Deere 4920 A-F Polar Boom 
Sense Adapter 

U-Bolt - 3-1t16" W x S- L x 318" Thread 

Item Description 

Bolt - 5/1 s·-18 x 7/8· Hex. 

Bolt- 3/8"-16 x 1-1.14" Zinc Hex 

Nut - 3/8" -16 Zinc Flanged Lock 

Washer - 5/1 sa Zinc Plated Lock 

Part'Number Qty. 

016-0230-011 1 

06J.;0131-125 1 

107-0171-802 1 

115-0171-674 1 

115-0171-789 1 

107-0171-607 2 

PartNumbef" Qty. 

311-0052-104 4 

311-0054-106 3 

312-1001-164 7 

313-1000-019 4 



Picture 

Cfi<l 
._. 

• ,. 
• 

Picture 

Item Description 

Fitting - 9116" ORFS M/M/F Swivel Run Tee 

'fitting-13116,• ORFS M/IM/F Swivel Run Tee 

Fitting-1-3116" ORFS MIMIF Swivel Run 
Tee 

Fitting - 1-3116• ORFS (F) to 13116" ORFS 
(M) Reducer 

Frtting-11/16" ORFS MIMIF Swivel Run Tee 

Fitting- 11/16" OR'FS (M) to 9116" SAE~ 
Ring {M) Straight Adapter 

!Item Description 

Fitting -11/16" ORFS (M) to 314" SAE O-Ring 
(M) 90" Bbow 

Fitting - 13116" ORFS (M) to 314" SAE ~Ring 
(M) straigln Adapter 

Fitting - 9116" ORFS (M) to 9116" SAE 0-Ring 
(M) straight Adapter 

Fitting -11/16" ORFS (M) to 9116" SAE 0-
Ring (M) .060 Orifice 

Part Number Qty. 

333-0012-022 1 

333-0012-028 2 

333-0012-029 2 

333-0012-030 2 

333-0012-069 2 

333-0012-084 2 

Part Number Qty. 

333-0012-165 2 

333-0012-168 2 

333-0012-195 1 

333-0012-289 2 



Hydraulic Hose -13/16" ORFS (F) to 13116" 
ORFS (F) 90• - 36" 

Hydraulic Hose -11/16" ORFS (F) to 11/16" 
ORFS (F) 90° - 96" 

Hydraulic Hose - 11/1.6" ORFS (F) to 11/16" 
ORFS (F) 90" - 120" 

Hydraulics Hose- 9/16• ORFS (f) to 9/16" 
ORFS {F) 90° - 228," 

Hydraulic Hose -11/16" ORFS (F) to 11/16" 
ORFS (F) 90., - 52" 

214-1000-311 2 

214-1000-314 1 

214-1000-315 1 

214-1000-421 

214-1000-605 2 



Picture 

• I 

:1: • 
ft 
• 0 \ 
'? I . ,. 

fti; •Ioi ·,tQ 

Item Description 

Axle Assembly - Right Cushioned AutoBoom 

AxJe Assembly - Left Cushioned AutoBoom 

Bracket - John Deere 4920 Left Weldment 
Receiver 

Bracket - John Deere 4920 Right Wefdment 
Receiver 

Brack.et - Hub Retairler 

Wheel 

U-Bolt - 2" W x 3-3/4 • L x 318" Thread 

Bolt-1/2"-13 x 1-112" SS Hex 

Nut - 112" -13 21inc Hex 

N·ut - 3/8" Thread Zinc Ranged lock 

Part t4umber Qty. 

063-0131-565 

063-0131-590 

116-0159-545 

116-0159-546 1 

107-0171-617 2 

322-0131-008 2 

435-3003-046 6 

311-0058-186 4 

312-1 (101-043 4 

312-1001-164 12 



{"type":"Imported Form","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":true}


{"type":"Imported Form","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":true}


{"type":"Imported Other","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":true}


{"type":"Imported Form","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":true}

